


(U 2-M12*50 bolt (H2-M12*50 bolt
% §®2-M12 nut (2) 2-M12 nut

\®2-M10*90 bolt
(©2-m10 nut
$2-D 10 washer
©2- D 10 spring washer

19]16-M12 wheel hub nut
@2-D 16 bolt sleeve




Spring.Washer.10

Spring Washer M10

Pos Code Description NOTE .
1 GB5782-86/M12x50 Bolt M12x50 1
2 GB6184-M12 M12 nut 1
3 GB.5782-86-M10x90 Bolt M10X90 1
4 GB6184-M10 M10 nut 1
5 T1050-03 Washer M10 1
6 1
1 0

1 ATV-CARRY-001






